TERI ADVANCED OXIDATION
TECHNOLOGY (TADOX) TO TREAT TEXTILE

AND DYEING WASTEWATER, ACHIEVE
ZERO LIQUID DISCHARGE, AND ENHANCE
WATER REUSE: R&D-BASED POLICY
RECOMMENDATIONS

Dr Nupur Bahadur

M///

THE ENERGY AND RESOURCES INSTITUTE
Creating Innovative Solutions for a Sustainable Future

\\\\\



©The Energy and Resources Institute 2021

The material in this publication is copyrighted. Content from this discussion paper may be used for non-commercial
purposes, provided it is attributed to the source. Enquiries concerning reproduction should be sent to the address: The
Energy and Resources Institute, Darbari Seth Block, India Habitat Centre, Lodhi Road, New Delhi - 110 003, India

Author

Dr Nupur Bahadur, Fellow, TERI
[...]
treatment. The obtained sludge from primary treatment
was characterized using SEM-EDX technique and the
results are depicted in Figure 5.

Part A of the figure shows dried powdered sludge residue
obtained after primary treatment. It weighed about 4 g
(obtained while treating 10 L effluent), i.e. dried sludge
generation ratio of 0.4 kg/m3, which is 100 times lesser
than earlier reported sludge generation ratio (42.6 kg/m)
as per one reported study from CETP, Tirupur. To further
study the nature of the sludge, SEM analysis was carried

6 &
ull Scale 3371 cts Cursor: 0.000

0 60.40 71.10

Na 14.76 12.09

Mg 14.80 11.47

S 1.03 0.60

Cl 8.17 4.34

ke Ca 0.84 0.39

Figure 5 (a) Obtained sludge residue (in a vial), (b) SEM image of the powdered residue, (c) EDX spectra of the solid residue,

(d) elemental composition obtained from EDX

10 POLICY BRIEF



outandis shown in Part B.The EDX analysis was carried out
to understand the nature and elemental composition of
the powder as depicted in Part C. The interpretation of the
EDX is tabulated in Part D, wherein results clearly indicate
the breakdown of suspended solids and hardness present
in wastewater. It is also evident that no toxic elements
are present in the residue, making management of such
sludge residues easier. It is clear that the hardness of water
has come out from primary treatment and, therefore, the
proposed treatment led to an almost sludge free process
and the minimal residue can be easily managed due to its
low toxicity.

Effluent from Common Effluent Treatment Plant

Effluents were received from the CETP of a Textile Park in
Jaipur, Rajasthan, which houses 17 small to medium scale
dyeing and finishing units attached to the 500 KLD CETP for
centralized wastewater treatment. The existing treatment
trail involves aerobic activated sludge process, chemical

treatment, chlorination, physico-chemical, followed by
filtration using MGF, ACF, and UF and advanced treatment
using RO. Direct TADOX treatment of the raw effluent is
depicted in Figure 6 with change in UV-Vis spectra and
the respective change in the colour of the samples. The
treatment led to overall less number of stages, resulted
in almost complete decolorization, from 3524.6 to 7.6 Pt-
Co CU, 67% COD reduction from 4400 to 1440 mg/L and
85.5% BOD reduction from 365.5 to 53 mg/L. Thus TADOX
treatment has enabled 85% BOD reduction without any
biological treatment and the subsequent COD reductions
could now be easily achieved using the existing biological
system at the subsequent stage, followed by existing RO
to achieve ZLD. The intermittent treatments involving
chemicals and chlorination are no more required. Thus
TADOX integration at pre-biological stage in a CETP
has great potential to reduce load on tertiary and help
achieve ZLD and enhance water reuse in true sense.

1100

3.
2.5 4
3 2
s
[
£
£ 15
2 i
§ b. Post-stage 1 c. Post-TADOX
< 14
0.5 -
0 AAN I I I I I I
200 300 400 500 600 700 800 900 1000

Wavelength (nm)

Figure 6 UV-Vis spectra of textile and dyeing effluent from a CETP (a) untreated/raw effluent, (b) post-stage

1, and (c) TADOX treated water

TERI ADVANCED OXIDATION TECHNOLOGY (TADOX) TO TREAT

TEXTILE AND DYEING WASTEWATER, ACHIEVE ZERO LIQUID

DISCHARGE, AND ENHANCE WATER REUSE: 1

R&D-BASED POLICY RECOMMENDATIONS



7. Key Findings

The benefits of TADOX integration in textile wastewater
treatment are as follows:

1.

TADOX involves novel primary treatment approaches
with newer formulations of coagulants and flocculants
as compared to conventional chemicals and makes
very less use of chemicals in the overall treatment.

issues that TADOX
implementation is able to address is complete removal
of colour and substantially reduce COD and BOD,
which is not taking place in conventional treatment.

TADOX implementations improve
the treated water quality and enhance the reuse
efficiency of water even without RO/MEE. Therefore,
it is able to produce water with moderate TDS levels
and this water is compatible to be reused in most
cases. For sensitive applications, industry can go
for optional RO/MEE. Hence, there is substantial
in the cost of ZLD
because there is lesser pollution quantum and
load on tertiary units.

One of the most critical

significantly

reduction implementation

With TADOX treatment, additional requirement of
chemicals/ozonation for oxidation, carbon/sand
filtration and chlorination for disinfection is not
required at all, in both cases of IETP and CETP.

It is even more important to note that TADOX
integration in existing facilities is especially
beneficial for increasing throughput of the plant
by debottlenecking the biological plant and also
improving the biodegradability of effluent sent
to the bioreactor.

The secondary treatment involves photocatalysis
as an advanced oxidation process (AOP), leading

10.

11.

to oxidative degradation and mineralization of
targeted pollutants.

Having small footprint, it could be integrated and
retrofitted in existing treatment trails depending on
the nature and constitution of the matrix. For example,
at pre-biological for streams having high COD; at
post-biological for streams having high BOD; and at
polishing stage to improve quality of treated water.

. TADOX implementation ranges from as low as 2 KLD

plant for micro-scale industries and could be scaled
up to 2 MLD for textile cluster CETPs.

TADOX could treat textile effluent with TDS below
8000 mg/L while COD could be as high and more than
100,000 mg/L.

The obtained sludge characteristic through elemental
analysis shows that it is free from heavy metals, and
toxicity characteristic leaching procedure (TCLP)
analysis shows that residues are non-toxic as per
schedule Il of the Hazardous and Other Wastes
(Management and Transboundary Movement) Rules
2016. Hence re-use applications could be explored
on a case-to-case basis and till such time it is
expected to be disposed off as per HOWM Rules 2016
(H&OWM 2016).

For individual ETPs and smaller dyeing clusters/
units, end-to-end TADOX treatment is sufficient,
and bioremediation of any kind is not required. This
may help MSMEs, already having small land and
limited capital and resources, to adopt such advanced
and modular WWT options and treat wastewater
sustainably at source. The scheme is depicted in
Figure 7A.

12 POLICY BRIEF



TADOX Implementation at IETP Level

treatment)

Collection and (;':?agullattl.cm—
homogenization ocsu a |on.
(Equalization tank) (Innovative chemical

| Settling l
(Tube settler) TADOX

Direct Wastewater <2100 mg/L TDS
reuse
About 50% of ..
the flow is Wastewater requiring TDS management
directly usable

TDS removal
(reverse osmosis)

Reject to
evaporator

Permeate as treated water (process water
quality for high grade water applications)

About 50% of load reduction

wrt flow and salts

Figure 7A Showing the possible implementation of TADOX at large-scale textile and dyeing units at individual ETP (IETP) scale

12. While for large-scale industrial clusters having CETPs,
integration of TADOX at the pre-biological stage is
expected to improve the overall biodegradability
and enhanced shock load-bearing capacity, enabling
overall good health and longevity of the plant. The
scheme is depicted in Figure 7B.

8. Benefits of TADOX Integration in
Achieving ZLD and Enhancing Water Reuse

1. TADOX treated water could be directly reusable
in various processes, thus reducing freshwater
withdrawals and also where freshwater is available
on payment basis and even enabling better water
management and conservation.

2. Less use of chemicals and less amounts of
chemicals are expected to reduce sludge quantum,
ease of disposal and management, and issues of
secondary pollution.

3.

5.

Reduction in overall hydraulic retention time (HRT)
further aids in high resource and energy efficiency.

In large-scale ZLD units, TADOX integration is expected
to enhance the purity of recovered salts from MEE
rejects due to oxidative degradation and removal of
dissolved organicload during the upstream treatment.

TADOX enables complete decolourization, substantial
reduction in COD and BOD, and 30-40% TDS removal,
therefore for individual textile &nd dyeing units, this
treatment is just sufficient to meet discharge norms
and enhance water reuse in various processes.

While in the case of CETPs, where ZLD is required,
the integration of TADOX reduces the overall load on
tertiary treatment, leading to energy and resource
efficiency and ultimately leading to reduction in
CAPEX and OPEX.

TERI ADVANCED OXIDATION TECHNOLOGY (TADOX) TO TREAT

TEXTILE AND DYEING WASTEWATER, ACHIEVE ZERO LIQUID

DISCHARGE, AND ENHANCE WATER REUSE: 13

R&D-BASED POLICY RECOMMENDATIONS



TADOX Implementation at CETP Level

Coagulation-
Flocculation

Collection and
homogenization
(Equalization tank)

treatment)

(Innovative chemical

-

Wastewater

<2100 mg/L
DS TSS and fines

removal
(Ultrafiltration)

Direct reuse
(Sales to
members)

About 50%
of the flow
is directly

usable

TDS removal
(reverse osmosis)

Reject to
evaporator

Settling
(Tube settler) J‘ TADOX l

Polishing
(Activated Carbon, Biological
Multi Grade Filter, treatment (Bio

and Upflow Filter) land )

Wastewater requiring TDS management

Permeate as treated water (process water
quality for high grade water applications)

About 50% of load reduction

wrt flow and salts

Figure 7B Showing the possible implementation of TADOX at large-scale textile and dyeing units at common ETP scale

7. From key findings and Figures 7A and 7B, it is evident
that TADOX integration and the quality of water
obtained as a result of TADOX treatment is expected
to substantially reduce load and flow rate requirement
of RO and MEE. In other words, now smaller RO and
MEE will be required for same capacity of treatment
and enhancing water reuse.

. For a typical 100 KLD ZLD installation with treatment,
conventional setup may require 180-200 kW
connected load; however, with TADOX integration
the connected load is expected to be reduced to
150-160 kW, thus reducing power requirement by
20-25%.

9. Looking at the cost of treatment and achieving ZLD

in general in the textile and dyeing industry, the
existing market value comes out to be ¥16 crore/MLD
as capital (CAPEX) and 180-220 /m? as operational
(OPEX) expenditure. On the other hand, TADOX with
ZLD is expected to cost 12 crore/MLD as CAPEX and
%170-190/m* as OPEX. TADOX alone is expected to
cost 6 crore/MLD as CAPEX and ¥95-110/m®as OPEX.
Thus, TADOX integration in ZLD is expected to reduce
the overall CAPEX by 25-30% and OPEX by 30-40%.

14 POLICY BRIEF



9. Policy Recommendations

The following are the

recommendations to the

Government of India related to the articulation of policies

pertaining to adoption of newer and cleaner technologies
like TADOX, which have huge potential to revolutionize
wastewater treatment in India and help achieve ZLD and

enhanced water-reuse efficiency in a coloration industry

like textile and dyeing:

1.

Creation of a reliable and comprehensive database for
the entire textile sector regarding current wastewater
generation, treatment, technology options, challenges,
gaps, and end use of treated water.

Stream segregation based on biodegradability and
dissolved solids should be made mandatory for
industries prior to treatment in ETPs.

Primary treatment involving novel approaches, less
number and less amounts of chemicals leading to
lower sludge generation should be encouraged.

Feedback through
online monitoring data should be implemented

loop mechanisms use of
in wastewater treatment plants in industries for
achieving better resource and energy efficiency.

Given the scenario wherein textile industries,

essentially comprising SMSEs, operate largely
in clusters through mechanism of CETP, ZLD for
these industries may always not be a financial and
technologically viable solution and can only be looked
on merits of individual cases. TERI's TADOX process,
tested on pilot scale, may be one of the promising
clean and new options towards attainment of twin
goal of ZLD or near ZLD scenario and thus expected to
reduce load on tertiary treatment and promote water-

use efficiency in one of the polluting industry sectors.

For individual units having ETP, TADOX treatment is
sufficient as an end-to-end treatment technology.

In the case of a CETP having a large number of member
units, TADOX may be integrated at a pre-biological stage
to improve biodegradability, remove colour, enhanced
shock load-bearing capacity, enabling overall good
health and longevity of the plant.

8.

10.

11.

12.

13.

TADOX is able to improve the downtime of biological
plants as it is able to assimilate the toxicity of
wastewater and eliminate these recalcitrant before
biological treatment. With this, a CETP based on
conventional biological systems could be augmented
into more efficient plants by applying TADOX in series
of the treatment. TADOX may also be applied in
parallel to the existing treatment scheme to augment
the overall capacity of treatment plants.

Suitable treatment schemes should be provided to
treat wastewater coming from different sectors, only
after understanding the nature and constitution of
the effluent and also be decided based on the end-
use application. For example, treatment for textile
and dyeing wastewater should be different from that
given to wastewater from dairy industry.

Thus Regulatory authorities such as Central Pollution
Control Board (CPCB), State Pollution Control Boards
(SPCBs), Ministry of Environment, Forest and Climate
Change (MoEFCC), Government of India should come
up with a database and a regulatory mechanism to
validate and approve suitable treatment technologies
and schemes for appropriate applications for various
wastewater streams across different polluting sectors.

Use of nanotechnology for wastewater treatment
should be encouraged with appropriate funding
schemes under Department of Science & Technology
(DST) Water Mission and Nano Mission, Ministry of
Science and Technology, Government of India.

Financial support from various international
organizations such as the EU, GIZ, and river cleaning
and rejuvenation programmes of the Government of
India such as the Namami Gange and National Water
Mission, Ministry of Jal Shakti may supplement efforts

in this direction.

Various agencies under the Ministry of Textiles,
Government of India such as the North Indian Textile
Research Association (NITRA), South Indian Textile
Research Association (SITRA), Ahmedabad Textile
Industry’s Research Association (ATIRA) should
encourage and help with funding support towards

TERI ADVANCED OXIDATION TECHNOLOGY (TADOX) TO TREAT

TEXTILE AND DYEING WASTEWATER, ACHIEVE ZERO LIQUID

DISCHARGE, AND ENHANCE WATER REUSE:
R&D-BASED POLICY RECOMMENDATIONS



promotion, adoption, and implementation of such
cleaner and greener technologies at pilot scale.

14. The end-user, the textile and dyeing industry and the
Textile Association of India, should be brought on
one platform and made aware of such technological
innovations, and mandated to facilitate and provide
on-site pilot scale demonstrations.

15.Industrial units coming forward for piloting and
adopting newer and cleaner indigenous technologies
for treating wastewater should be incentivized with
low-cost interest rates on loans from banks with fast
track facility.

16. Incentivization should include rebate on electricity
charges for quick adoption and promotion of cleaner
and greener technologies.

17. Corporate social responsibility (CSR) funds of large
wastewater treatment companies/textile parks/
clusters and integrated units should be appropriately
allocated for R&D-based technological interventions
in  addressing  wastewater  treatment and
reuse challenges.

18.R&D institutions and NGOs coming up with such
innovative solutions having the potential to
revolutionize textile wastewater treatment should be
attached to and promoted by incubation centres for
textiles and apparels.

19.Start-ups on wastewater treatment technology